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1.000 GHz 3.000 GHz 1,000 MHz 2.50687 GHz -47.87 dém -17.87 dB 1.000 GHz 3.000 GHz 1.000 MHz 2.48238 GHz -47.98 dém -17.98 de
3.000 GHz 3.520 GHz 1,000 MHz 3.37954 GHz -45.83 dBm -15.83 dB 3,000 GHz 3.520 GHz 1,000 MHz 3.37954 GHz -45.75 dBm -15.75 dB
3.730 GHz 7.000 GHz 1,000 MHz £.99571 GHz -43.45 dém -13.45 dB 3,730 GHz 7.000 GHz 1,000 MHz 6.89476 GHz -43.54 dBm -13.54 dB
7.000 GHz 14.000 GHz 1,000 MHz 13.08875 GHz -42.77 dém -12.77 de 7,000 GHz 14.000 GHz 1.000 MHz 13,99625 GHz -42.84 dém -12.84 dg
14.000 GHz 22.000 GHz 1,000 MHz 15.98963 GHz -38.71 dém -8.71 dB 14.000 GHz 22.000 GHz 1,000 MHz 17.67602 GHz -38.65 dBm -8.65 d&
22.000 GHz 30.000 GHz 1,000 MHz 20.80476 GHz -40.06 dBm -10.06 dB 22,000 GHz 30.000 GHz 1,000 MHz 29.78776 GHz -39.87 dém -9.87 d&
30.000 GHz 36.000 GHz 1,000 MHz 37.54278 GHz -37.78 dém -7.78 dB 30,000 GHz 38.000 GHz 1,000 MHz 37.55328 GHz -37.76 dém -7.78 d&.
) )il ) e
Date
Highest Channel
Spectrum ':gl
Ref Level 0.00 dBm  Offset .52 dB Mode Auto Sweep
SGL Count 100/100
@1 svgPwr
Limit ¢heck PARS
10 dinP—$RURIOUS | INE ARS | naks
-20 dBm
a0 dn
| SPURIOUS_LIME_#BS_
" oy
-40 dBm PR LAl e ey ATy
MF‘—‘ e
-60 dBm
-70 dBm
-80 dBrm
-80 dBm
Start 30.0 MHz 78008 pts Stop 38.0 GHz
Spurious Emissions
Range Low | Range Up | RBW | Frequency | Power Abs | ALimit |
30.000 MHz 1.000 GHz 1.000 MHz 941.10195 MHz -49.08 dBm -19.08 dB
1.000 GHz 3.000 GHz 1.000 MHz 2.96176 GHz -47.91 dBm -17.91 dB
3.000 GHz 3.520 GHz 1.000 MHz 3,37928 GHz -45.10 dBm -15.10 dB
3.730 GHz 7.000 GHz 1.000 MHz 6.98999 GHz -43.40 dBm -13.40 de
7.000 GHz 14.000 GHz 1.000 MHz 13,99475 GHz -42.89 dBm -12.,89 dB
14.000 GHz 22.000 GHz 1.000 MHz 15.94963 GHz -38.70 dBm -8.70 dB
22.000 GHz 30.000 GHz 1.000 MHz 29.77876 GHz -39.97 dBm -9,97 de
30.000 GHz 38.000 GHz 1.000 MHz 37.51928 GHz -37.87 dBm -7.87 dB
T T
(. 4L 4 ' .
Date:
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SPORTON LAB.

FCC RF Test Report

Report No.

FG3D1801H

LTE Band 48 / 10MHz

QPSK / 1RBO

Lowest Channel Middle Channel
Spectrum X = spectrum X ==
Ref Level 0.00 dBm  Offset 8.52 d& Mode Auto Sweep Ref Level 0.00 dBm Offset 8.52 dB Mode Auto Sweep
SGL Count 100/100 SGL Count 100/100
@1 AvgPwr @1 AvgPwr
Limit ¢heck PASS Limit Gheck PASS
10 dBE—$RURICUS LINE ABE n 10 ddnE—bRURICUS FINE ABE n
20 da -20 dem
SPURIOUS_LINE_AB5 SPURIGUS_ LINE_ABS
40 dBm Pt o o -40 dBm —rh e
o 5 FRT RV PRR L Mgl Vv : oA Bt ol
-60 dBm -60 dBm
-70 dBm -70 dBm!
-80 dB -80 dBm
90 dB -90 dBm
Start 30.0 MHz 78008 pts Stop 38.0 GHz | (| Start 30.0 MHz 78008 pts Stop 38.0 GHz
Spurious Emissions Spurious Emissions
Rangelow | RangeUp | RBW | Frequency Power Abs | ALimit | Rangelow | Rangeup | RBW | Fr Power Abs ALimit |
30.000 MHz 1.000 GHz 1,000 MHz 550.31234 MHz -48.83 dém -18.83 de 30.000 MHz 1.000 GHz 1,000 MHz 944.98001 MHz -49.06 dém -19.06 d&
1.000 GHz 3.000 GHz 1,000 MHz 2.51737 GHz -47.77 dém -17.77 de 1.000 GHz 3.000 GHz 1,000 MHz 2.51437 GHz -47.96 dBm -17.96 d&
3.000 GHz 3.520 GHz 1,000 MHz 3.37928 GHz -45.71 dBm -15.71 dB 3,000 GHz 3.520 GHz 1,000 MHz 3.37928 GHz -45.69 dBm -15.69 dB
3.730 GHz 7.000 GHz 1,000 MHz £.94340 GHz -43.51 dém -13.51 dB 3,730 GHz 7.000 GHz 1,000 MHz 6.91560 GHz -43.42 dém -13.42 dB
7.000 GHz 14.000 GHz 1,000 MHz 13.09375 GHz -42.76 dém -12.76 d& 7,000 GHz 14.000 GHz 1.000 MHz 13,99375 GHz -42.97 dém -12.57 d&
14.000 GHz 22.000 GHz 1,000 MHz 15.95263 GHz -38.64 dém -8.64 dB 14.000 GHz 22.000 GHz 1,000 MHz 17.66902 GHz -38.66 dBm -8.66 d&
22.000 GHz 30.000 GHz 1,000 MHz 20.80276 GHz -40.04 dBm -10.04 dB 22,000 GHz 30.000 GHz 1,000 MHz 25.78176 GHz -39.90 dém -9.90 d&
30.000 GHz 36.000 GHz 1,000 MHz 37.53778 GHz -7.67 dB 30,000 GHz 38.000 GHz 1,000 MHz 37.51878 GHz -37.84 dém -7.84 d&
) ) 2
Date: 2 Date: 29.MAR.2024 02:26:48
Highest Channel
)
Spectrum ':gl
Ref Level 0.00 dBm  Offset .52 dB Mode Auto Sweep
SGL Count 100/100
@1 svgPwr
Limit ¢heck PARS
10 dBP—$PURIOUS INE ARS naks
-20 dBm
a0 dn
| SPURIOUS_LIME_#BS_
r aringll,
-40 dBrm A= N PP NP et !
| s et
-60 dBm
-70 dBm
-80 dBrm
-80 dBm
Start 30.0 MHz 78008 pts Stop 38.0 GHz
Spurious Emissions
Range Low | Range Up | RBW | Frequency | Power Abs | ALimit |
30.000 MHz 1.000 GHz 1.000 MHz 874.20540 MHz -48.96 dBm -18.96 dB
1.000 GHz 3.000 GHz 1.000 MHz 2.51337 GHz -48.02 dBm -18.02 dB
3.000 GHz 3.520 GHz 1.000 MHz 3,37954 GHz -45.44 dBm -15.44 dp
3.730 GHz 7.000 GHz 1.000 MHz 6.92705 GHz -43.35 dBm -13.35de
7.000 GHz 14.000 GHz 1.000 MHz 13,97475 GHz -42.99 dBm -12,99 dg
14.000 GHz 22.000 GHz 1.000 MHz 17.66252 GHz -38.73 dBm -8.73 dB
22.000 GHz 30.000 GHz 1.000 MHz 29.82476 GHz -39.78 dBm -9.78 dB
30.000 GHz 38.000 GHz 1.000 MHz 37,53528 GHz -37.80 dBm -7.80 dB
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SPORTON LAB.

FCC RF Test Report

Report No.

FG3D1801

H

LTE Band 48 / 15MHz

QPSK / 1RBO

Lowest Channel Middle Channel
Spectrum X = spectrum X ==
Ref Level 0.00 dBm  Offset 8.52 d& Mode Auto Sweep Ref Level 0.00 dBm Offset 8.52 dB Mode Auto Sweep
SGL Count 100/100 SGL Count 100/100
@1 AvgPwr @1 AvgPwr
Limit ¢heck PASS Limit Gheck PASS
10 dBE—$RURICUS LINE ABE n 10 ddnE—bRURICUS FINE ABE n
20 da -20 dem
SPURIOUS_LINE_AB5 SPURIGUS_ LINE_ABS
40 dam Ay X -40 dBm A
AN ——— — r= ~~ o ot
e ¥} il _‘r.‘ IR EY PR el
-60 dBm -60 dBm
-70 dBm -70 dBm!
-80 dB -80 dBm
90 dB -90 dBm
Start 30.0 MHz 78008 pts Stop 38.0 GHz | (| Start 30.0 MHz 78008 pts Stop 38.0 GHz
Spurious Emissions Spurious Emissions
Rangelow | RangeUp | RBW | Frequency | Powerabs | ALimit | Rangelow | Rangeup | RBW | Fr | Powerabs | ALimit |
30.000 MHz 1.000 GHz 1,000 MHz 558.06847 MHz -48.85 dem -18.85 de 30.000 MHz 1.000 GHz 1,000 MHz 854.81508 MHz -49.03 dém -19.03 d&
1.000 GHz 3.000 GHz 1,000 MHz 2.63584 GHz -47.89 dém -17.89 dB 1.000 GHz 3.000 GHz 1,000 MHz 2.62684 GHz -47.94 dém -17.94 dg
3.000 GHz 3.520 GHz 1,000 MHz 3.37928 GHz -46.07 dBm -16.07 dB 3,000 GHz 3.520 GHz 1,000 MHz 3.37928 GHz -45.46 dBm -15.45 dB
3.730 GHz 7.000 GHz 1,000 MHz £.95320 GHz -43.45 dém -13.45 dB 3,730 GHz 7.000 GHz 1,000 MHz 6.92623 GHz -43.18 dém -13.18 d8
7.000 GHz 14.000 GHz 1,000 MHz 13.09475 GHz -42.75 dém -12.75 de 7,000 GHz 14.000 GHz 1.000 MHz 13,98725 GHz -42.85 dém -12.85 d&
14.000 GHz 22.000 GHz 1,000 MHz 15.98113 GHz -38.63 dém -8.63 dB 14.000 GHz 22.000 GHz 1,000 MHz 17.66052 GHz -38.73 dém -8.73 d&
22.000 GHz 30.000 GHz 1,000 MHz 20.74777 GHz -39.88 dBm -9.88 dB 22,000 GHz 30.000 GHz 1,000 MHz 29.79726 GHz -35.92 dém -9.92 dB
30.000 GHz 36.000 GHz 1,000 MHz 37.50028 GHz -7.77 dB 30,000 GHz 38.000 GHz 1,000 MHz 37.52678 GHz -37.69 dém -7.69 d&
) ) 2
Date: 2 02:01:19 Date: 29.MAR.202d4 02
Highest Channel
L )
Spectrum ':gl
Ref Level 0.00 dBm  Offset .52 dB Mode Auto Sweep
SGL Count 100/100
@1 svgPwr
Limit ¢heck PARS
10 dinP—$RURIOUS | INE ARS | naks
-20 dBm
a0 dn
| SPURIOUS_LIME_#BS_
" r poven |
-40 dBm oy =y e g
Y
. ;Jnﬂ"‘""‘"
-60 dBm
-70 dBm
-80 dBrm
-80 dBm
Start 30.0 MHz 78008 pts Stop 38.0 GHz
Spurious Emissions
Range Low | Range Up RBW | Frequency | Power Abs | ALimit |
30.000 MHz 1.000 GHz 1.000 MHz 930.52204 MHz -49.01 dBm -19.01 dB
1.000 GHz 3.000 GHz 1.000 MHz 2.50587 GHz -47.87 dBm -17.87 dB
3.000 GHz 3.520 GHz 1.000 MHz 3,37928 GHz -45.65 dBm -15.65 dB
3.730 GHz 7.000 GHz 1.000 MHz 6.95320 GHz -43.12 dBm -13.12 de
7.000 GHz 14.000 GHz 1.000 MHz 13,99675 GHz -42.72 dBm -12.72 dg
14.000 GHz 22.000 GHz 1.000 MHz 17.66252 GHz -38.77 dBm -8.77 dB
22.000 GHz 30.000 GHz 1.000 MHz 29.80476 GHz -40.02 dBm -10.02 dB
30.000 GHz 38.000 GHz 1.000 MHz 37.52428 GHz -37.73 dBm -7.73 dB
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SPORTON LAB.

FCC RF Test Report

Report No.

FG3D1801H

LTE Band 48 / 20MHz

QPSK / 1RBO

Lowest Channel

Middle Channel

Spectrum

X

Spectrum

Ref Level 0.00 dBm

Offset 8.52 d&

Mode Auto Sweep

Ref Level 0.00 dBm  Offset 8.52 d& Mode Auto Sweep
SGL Count 100/100 SGL Count 100/100
(@1 AvgPwr @1 AvgPwr
Limit ¢heck PASS Limit Gheck PASS
10 dBE—$RURICUS LINE ABE n 10 ddnE—bRURICUS FINE ABE n
-20 de -20 dem
SPURIOUS_LINE_A8S, SPURIOUS_LINE_ABS
40 dam ——a -40 dBm o ot
st h Rl P it v e N w S
st mmataaatind -]
-~ -
-60 dBm -60 dBm
-70 dBm -70 dBm!
-80 dB -80 dBm
90 dB -90 dBm
Start 30.0 MHz 78008 pts Stop 88.0 GHz Start 30.0 MHz 78008 pts Stop 38.0 GHz
Spurious Emissions Spurious Emissions
Rangelow | RangeUp | RBW | Frequency | Power Abs ALimit | Rangelow | Rangeup | RBW | Fr | Power Abs ALimit |
30.000 MHz 1.000 GHz 1,000 MHz 588.12344 MHz -49.10 dém -19.10 de 30.000 MHz 1.000 GHz 1,000 MHz 561.33683 MHz -49.05 dem -19.05 d&
1.000 GHz 3.000 GHz 1,000 MHz 2.53387 GHz -47.99 dém -17.99 de 1.000 GHz 3.000 GHz 1,000 MHz 2.99525 GHz -48.10 deém -18.10 d&
3.000 GHz 3.520 GHz 1,000 MHz 3.37928 GHz -45.81 dBm -15.81 dB 3,000 GHz 3.520 GHz 1,000 MHz 3.37980 GHz -45.16 dBm -15.18 dB
3.730 GHz 7.000 GHz 1,000 MHz 6.74477 GHz -43.56 dém -13.56 dB 3,730 GHz 7.000 GHz 1,000 MHz 5.86525 GHz -43.39 dém -13.39 d8
7.000 GHz 14.000 GHz 1,000 MHz 13.99425 GHz -42.81 dem -12.81 de 7.000 GHz 14,000 GHz 1,000 MHz 13.99425 GHz -42.78 dem -12.78 de
14.000 GHz 22.000 GHz 1,000 MHz 17.65552 GHz -38.74 dém -8.74 dB 14.000 GHz 22.000 GHz 1,000 MHz 17.67302 GHz -38.70 dém -8.70 d&
22.000 GHz 30.000 GHz 1,000 MHz 20.78026 GHz -39.84 dBm -9.84 dB 22,000 GHz 30.000 GHz 1,000 MHz 25.79776 GHz -39.95 dém -9.95 d&
30.000 GHz 36.000 GHz 1,000 MHz 37.55928 GHz -37.69 dém -7.69 dB 30,000 GHz 38.000 GHz 1,000 MHz 37.54078 GHz -37.72 dém -7.72 d&
[ 3

Highest Channel

Spectrum

SGL Count 100/100

Ref Level 0.00 dem Offset 8.52 db

Mode Auto Sweep

@1 AvgPwr
Limit ¢heck PABS
_10 dimr—HRURION INE ABS nak
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-60 dBm:
70 dBm
-80 dBm
-90 dBm
Start 30.0 MHz 78008 pts Stop 38.0 GHz
Spurious Emissions
RangeLow | Rangeup | RBW | Frequency |  Powerabs | ALimit |
30,000 MHz 1.000 GHz 1.000 MHz 921.71164 MHz ~48.10 dem -19.10 deB
1.000 GHz 3.000 GHz 1.000 MHz 2.63884 GHz -47.90 dém -17.90 d8
3.000 GHz 3.520 GHz 1.000 MHz 3.37928 GHz -44.99 dBm -14.99 dB
3,730 GHz 7.000 GHz 1.000 MHz 6.97977 GHz -43.16 dBm -13.16 dB
7.000 GHz 14.000 GHz 1.000 MHz 13.97975 GHz -42.91 dBm -12.91 d&
14.000 GHz 22.000 GHz 1.000 MHz 17.66752 GHz -38.74 dém -8.74 dB
22,000 GHz 30.000 GHz 1.000 MHz 29.79476 GHz -39.98 dBm -9.98 dB
30,000 GHz 38.000 GHz 1.000 MHz 37.51578 GHz -37.69 dBm -7.69 dB
] L]
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samronis.  FCC RF Test Report Report No. : FG3D1801H
Frequency Stability
Test Conditions LTE Band 48 (QPSK) / Middle Channel Limit
BW 5MHz Note 2.
Temperature Voltage

(°0) (Volt) Deviation Result
(Ppm)
50 Normal Voltage 0.0068
40 Normal Voltage 0.0051
30 Normal Voltage 0.0027
20(Ref.) Normal Voltage 0.0000
10 Normal Voltage 0.0022
0 Normal Voltage 0.0015

-10 Normal Voltage 0.0069 PASS
-20 Normal Voltage 0.0013
-30 Normal Voltage 0.0056
20 Maximum Voltage 0.0077
20 Normal Voltage 0.0023
20 Battery End Point 0.0037

Note:

1. Normal Voltage =3.8 V. ; Battery End Point (BEP) =3.3 V. ; Maximum Voltage =4.3 V.

2. Note: The frequency fundamental emissions stay within the authorized frequency block.
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samronis.  FCC RF Test Report Report No. : FG3D1801H
Appendix B. Test Results of Radiated Test
Radiated Spurious Emission
: . Temperature : 22~25°C
Test Engineer : Carl Ni : =
Relative Humidity : 41~42%
LTE Band 48 / 20MHz / QPSK
Frequency EIRP Limit O_ve_r S.G. TX Cable | TX Ant_enna Polarization
Channel (MHz) (dBm) (dBm) Limit Power loss Gam (H)
(dB) (dBm) (dB) (dBi)
7099 -54.17 -40 -14.17 -65.63 2.84 14.30 H
10652 -59.93 -40 -19.93 -69.87 3.49 13.43 H
14205 -59.72 -40 -19.72 -69.96 3.85 14.09 H
Lowest 17758 -58.40 -40 -18.40 -68.78 3.97 14.35 H
7099 -45.16 -40 -5.16 -56.62 2.84 14.30 \%
10652 -60.07 -40 -20.07 -70.01 3.49 13.43 \%
14205 -58.50 -40 -18.50 -68.74 3.85 14.09 V
17758 -51.87 -40 -11.87 -62.25 3.97 14.35 \%
7231 -56.77 -40 -16.77 -68.23 2.84 14.30 H
10850 -59.98 -40 -19.98 -69.92 3.49 13.43 H
) 14469 -59.67 -40 -19.67 -69.91 3.85 14.09 H
Middle 7231 -47.67 -40 -7.67 -59.13 2.84 14.30 \%
10850 -60.66 -40 -20.66 -70.60 3.49 13.43 \%
14469 -56.55 -40 -16.55 -66.79 3.85 14.09 \%
7363 -53.99 -40 -13.99 -65.45 2.84 14.30 H
11048 -59.77 -40 -19.77 -69.71 3.49 13.43 H
Highest 14722 -60.35 -40 -20.35 -70.59 3.85 14.09 H
7363 -44.87 -40 -4.87 -56.33 2.84 14.30 \Y%
11048 -58.98 -40 -18.98 -68.92 3.49 13.43 \Y%
14722 -49.18 -40 -9.18 -59.42 3.85 14.09 \%
Sporton International Inc. (Kunshan) Page Number : B1 of B2
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samronis.  FCC RF Test Report Report No. : FG3D1801H
ENDC_48A-n25A/ LTE20MHz+NR40MHz / QPSK — other PA
Frequency EIRP Limit Qvgr S:G. TX Cable | TX Ant.enna Polarization
Channel (MHz) (dBm) (dBm) Limit Power loss Gam (HIV)
(dB) (dBm) (dB) (dBi)
7099 -55.08 -40 -15.08 -66.54 2.84 14.30 H
10652 -60.18 -40 -20.18 -70.12 3.49 13.43 H
14205 -60.15 -40 -20.15 -70.39 3.85 14.09 H
Lowest 7099 -48.77 -40 -8.77 -60.23 2.84 14.30 \
10652 -60.34 -40 -20.34 -70.28 3.49 13.43 \%
14205 -59.91 -40 -19.91 -70.15 3.85 14.09 \%
7231 -59.21 -40 -19.21 -70.67 2.84 14.30 H
10850 -60.33 -40 -20.33 -70.27 3.49 13.43 H
iddl 14469 -59.96 -40 -19.96 -70.20 3.85 14.09 H
Middle 7231 -51.19 -40 -11.19 -62.65 2.84 14.30 \%
10850 -60.59 -40 -20.59 -70.53 3.49 13.43 V
14469 -58.53 -40 -18.53 -68.77 3.85 14.09 V
7363 -53.38 -40 -13.38 -64.84 2.84 14.30 H
11048 -60.06 -40 -20.06 -70.00 3.49 13.43 H
Highest 14722 -60.13 -40 -20.13 -70.37 3.85 14.09 H
7363 -47.87 -40 -7.87 -59.33 2.84 14.30 \%
11048 -59.98 -40 -19.98 -69.92 3.49 13.43 V
14722 -54.09 -40 -14.09 -64.33 3.85 14.09 \%
Remark: Spurious emissions within 30-1000MHz were found more than 20dB below limit line.
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